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MINIFLEX 3-BFN Test Report

Document No.

TR-10011-07EN

1. Purpose
To evaluate the performance of MINIFLEX 3-BFNConnector in accordance with PRS-1512.

2. Specimen
(1) )Connector :  MINIFLEX 3-BFN Conn. +++ PIN: 20527-0**E-01
MINIFLEX 3-BFN ID TYPE Conn. «-+ P/N:20541-0**E-01

(2) FPC : Made by Taiyo Industrial Co.,Ltd.
FPC Thickness : 1=0.20+0.03 (Actual measurement : 0.19~0.20mm)

3. Test Sequence
All the evaluations were performed in accordance with Table 1. Test Sequence.

4. Result

See Table 2-1 to 2-9, Graph 1 to 17. For the details of the testing conditions and requirements, see PRS-1512.

The “n” in the tables show the number of measurement points.

5. Conclusion
All the specimens met the requirements of PRS-1512.
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Table1 Test Sequence

Group

Test ltems

CIT Resistance 2,7

High Temp & 4
High Hum energizing

High Temp &
High Hum Life

Soldering Heat Resist. 1

Confidential C 1-PeX I

3/16



Document No.

MINIFLEX 3-BFN Test Report TR-10011-07EN

]
Table2-1 Test Result

Test Item Measurement Spec Set| n AVE(X) VAX. MIN. s X235 Judge
Iitial | 60mQ MAX. 23942 | 2097 | 19.00 | 3532 | 34538 | O
] R I A R-4OQ ST 14 e R nieiiniiieiel el Al S
Contact After 20th =om 0.197 3.55 -3.46 1.649 5.144 O
: MAX.
Resistance
(mQ) Initial | 60mQ MAX. 15021 | 1891 | 101 | 2237 | 21732 | O
H [-ommmmme s R T B e B Sl SO
After 20th ARM:?(""Q 1146 | 468 | A7 | 132 | 832 | O
ita 1824 | 192 | 170 | 0004 [ 2106 | -
P BoNpes | 5 | 5 -0 | (019 | @13 | 0on) | @i6 |
3P 145 | 154 | 134 | 0083 | 1.705
Adter 20th ) 012 | (012 | 0410 | (0006 | (©131) | ©
it 208 | 221 | 200 | 0083 | 2338 |
P I OaNPos. | 5|5 |01 ] (©15) | (013 | 0006 | (016) | -
' ' 1674 | 172 | 152 | 0087 | 193
x15P
After 20th ) 0112 | ©11) | 010 | ©ooe) | (0129 | ©
it 2424 | 265 | 226 | 0152 | 280 |
75 | ToNPes | 5 | 5 [-014) | 016 | ©13) | (©0009) | @169 |
' ' 1940 | 204 | 179 | 0099 | 2237
x17P
Adter 20th ) 014 | (012 | ©m) | (000 | 132 | ©
ita 2738 | 290 | 262 | 0102 | 304 |
A Group B oNPos | 5 |5 |- @141 | (019 | @14 | 0005 | (0.160) |
" “19P) 2160 | 228 | 207 | 0405 | 2475
Durabilty Adter 20th ) 014 | (012 | ©1) | (000 | (0130 | ©
, ita 3024 | 325 | 286 | 0152 | 3480 |
Act Locking 6.3N MAX. (0.144) | (0.15) | (0.14) | (0.007) | (0.166)
F°,5°e 2P (0'32N1/E°s' 1526 | 254 | 219 | oaar | 2mr |
. . . . . .
N After 20th ) ©013) | (012 | (010 | (0006) | (131 | ©
ital 338 | 356 | 321 | 0148 | 38%2 |
SO BoNpos. | 5 | 5 -0 | (019 | ©14) | 0006 | @167 |
“3P) 2534 | 259 | 247 | 0055 | 2699
Adter 20th ) ©010) | ©) | 0410 | (0003 | (120 | ©
ita 3708 | 386 | 855 | 0116 | 4056 |
S OaNPos | 5 |5 |- @M1 | (019 | @14 | ©005) | (.162) | 7
' ' 3074 | 325 | 285 | 0170 | 3584
x25P
Adter 20th ) 0423 | (©013) | ©11) | ©oo7) | (0143 | ©
it 4034 | 422 | 388 | 0135 | 4430 |
B GoNpos. | 5 | 5 -0 | (010 | ©14) | (0005 | @164 |
“7P) 3252 | 352 | 292 | 0288 | 4116
After 20th ) ©120) | (013) | ©1) | ©o1) | (0152 | ©
ital 4064 | 423 | 393 | 0109 | 4301 |
S Gonpos. | 5 | 5 [-0140 | (019 | ©14) | 0004 | @151) |
“20P) 3460 | 329 | 307 | 0103 | 3469
Adter 20th ) 0109 | ©41) | ©1) | (©oos) | (0120) | ©
XU : Upper Contact L : Lower Contact
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Table 2-2 Test Result
Test Item Measurement Spec Set| n Data Judge
pec. AVE(X) | MAX. | MIN. s X35 9
Initial 4.720 4.96 457 0.171 5.233 o
SO CoNpos | 5 | 5 [-01%2 | (016 | ©15) | ©0006) | @169 |
<31P) 3800 | 396 | 353 | 0163 | 4289
Adter 20th ) 0123 | (013) | ©1) | (0oos) | (0138) | ©
Initial 4.868 5.26 455 0.273 5.687 o
gap | OoNPos | 5 | 5 -0 | (010 | ©14) | (0008 | @172 |
Afier 201h 33p) 3712 | 397 | 350 | 0455 | 4477 |
(0.412) | (0.12) | (0.11) | (0.005 | (0.127)
Initial 5.164 5.55 4.90 0.339 6.181 o
I NP, | 5 | 5 [-0140) | 010 | @14 | (©0010) | @177 |
, After 201h 350) 4266 | 448 | 403 | 04181 4809 |
ACtFLO?gz'”g (0.122) | (0.13) | (0.12) | (0.005) | (0.137)
(N) Initial 5.416 5.83 5.1 0.269 6.223 o
N oonpoy | 5 | 5 0100 | 07) | 015 | (0007) | (168) | =
' ' 4.568 4.96 4.30 0.259 5.345
x37P
Adter 20th ) 0123 | (013) | (012) | (0oo7) | (0.144) | ©
Initial 5.960 6.19 5.79 0.164 6.452 o
I ooNpoy | 5 | 5 [ 013 | (016) | (015 | (0004 | (165 | =
Afier 201h <39P) 4718 | 490 | 454 | 0158 | 5192 |
0121) | (013) | (0.12) | (0.004) | (0.133)
A Initial 6.040 6.31 5.75 0.208 6.664 o
Grovp PP NP, | 5 | 5 |01 | 019 | @14 | (0005) | @163 |
Durabilit <41P) 5.158 5.64 4.75 0.323 6.127
y After 20th ) (0126) | (0.14) | (012) | (0.008) | (0.149) | ©
Initial 1.216 1.29 1.12 0.064 1.024 o
P Sopes. | 5 | 5 [-0094) | (010 | (©009) | (0005 | ©079) |
Afier 201h x13P) 1124 | 131 | 098 | 0127 | 0743

o
Initial 1 0.26N MIN. (0095 | (0.10) | (009 | (0.002) | (0088) | ©

1T TN EREE, 0.02N/Pos. | 5 | 5 p--t-mmotempodiiecl LNCT L TR L AT
After 201 (x13p)°s 1316 14 124 | 0075 1091 |
(0.088) | (0.09) | (0.08) | (0.005) | (0.073)
Act ita 152 | 169 | 135 | 0.144 1004 |
Un-lockin 0.34N MIN. (0.090) | (0.10) | (0.08) | (0.008) | (0.064)
T (QL2NIPos. | 5 | 5 === Fompem i i oo B B
Force After 20th x17P) 1.420 1.60 1.18 0.162 0.934 o
(N) (0.084) | (0.09) | (0.07) | (0.010) | (0.055)
ita 1696 | 171 168 | 0011 1663 |
O Compes. | 5 | 5 |00 | (009 | (©009) | (0001) | ©088) |
9P 159 | 165 | 153 | 0047 1455
Adter 20th ) (0084) | (0.09) | (008 | (0002 | (0077) | ©
ita 1826 | 199 | 165 | 0.144 1394 |
o Coonpes. | 5 | 5 [-0087_| (009 | (008) | (0007) | (0068) |
' ' 1680 | 190 | 148 | 0.168 1.176
x21P
After 20th ) 0080) | (0.09) | (007) | (.o08) | (00s6) | ©
Confidential C I-PeX I

5/ 16



Document No.

MINIFLEX 3-BFN Test Report TR-10011-07EN
|
Table 2-3 Test Result
Data
Test Item Measurement Spec. Set| n AVE.(X) NMAX. MIN, S X35 Judge
P 2002 | 208 | 193 | o065 | 1807 |
o | pdonm. || o | oo | 009 | 008 | 0009 | o9 | .
poii 1884 | 201 | 176 | 0097 | 1593
Adter 20th ) (0082) | (009) | (008 | (0.004) | (0069) | ©
ntel | osonmN 2008 | 222 | 185 | o7 | 1867 |
DY (00NPos. | 5| 5 | (0.083) | (009 | (0.07) | (0.007) | (0.063) |
' ' 1972 | 247 | 178 | o160 | 1492
x25P
Adter 20th ) 0079) | (0.09) | (007) | (0.008) | (0.060) | ©
S I 233 | 250 | 214 [ o5 [ 1813 |
27P ____________ (0 OZN/POS 5 5 L _ _(_0_(_)§?1 . _((_)_1_q) _____ (qp_s_)_ - _(_0_99_6) _____ (_0_(_)§?2 _______
' ' 2132 | 237 | 186 | 0230 | 1442
x27P
Adter 20th ) 0079) | (0.09) | (007) | (0.009) | (0053 | ©
R 25% | 280 | 243 | ots [ 2109 |
| oo || | o) | 010 | 08 | 0005 | ooy | .
0P 2174 | 244 | 195 | o184 | 1622
Adter 20th ) (0075) | (0.08) | (007) | (0.006) | (008) | ©
ntel | osan 2506 | 264 | 249 | o008 | 2372 |
o | oewn. | || oos | 009 | oos) | ooy | oorn | ©
Act gl 2442 | 256 | 223 | o152 | 1.986
AW | locking After 20t ) (0079) | (008) | (007) | (0005 | (0064 | ©
- Force . 2.766 3.12 2.46 0.282 1.920
Durabilit
TN || St g em | o) | oo | oo | oss | ©
' ' 2040 | 237 | 213 | 0103 | 1931
x33P
After 20th ) (0.068) | (0.07) | (0.06) | (0.003) | (0059 | ©
P 263 | 295 | 262 | ot | 2445 |
o | orom. || |1 | 008 | oon | 0008 | o) | .
' ' 2582 | 280 | 242 | o185 | 2117
x35P
Adter 20th ) (0074) | (0.08) | (007) | (0.004) | (0060) | ©
S 208 | 290 | 277 | oot [ 2616 | -
e (002NPos. | 5 | 5 | (0078) | (0.08) | (0.07) | (0.003) | (0.071) |
' ' 2686 | 289 | 248 | 04174 | 2164
x37P
After 20th ) 0073) | (0.08) | (007) | (0.005) | (00s8) | ©
nial | o7eNHIN 2064 | a1 [ 274 [ o1 [ 2400 |
39P ____________ (0 OZN/POS 5 5 | _ _(_0_(_)?61 . _((_)_QS_) _____ (qp_7_)_ Lo _(_O_pr") _____ (_0_(_)(_3‘_12 _______
' ' 2820 | 294 | 275 | 0074 | 2598
x39P
After 20th ) ©0072) | (0.08) | (007) | (0002 | (0067) | ©
ntel | osan 3132 | 328 | a0 | o | 2778 [
MP |ommmmmmmees (0.02NPos. | 5 | 5 |_(0076) | (0.08) | (0.07) | (0.003) | (0.068) |
e 2862 | 310 | 272 | o155 | 23907
Adter 20th ) (0070) | (0.08) | (007) | (0.004) | (00s8) | ©
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Table 2-4 Test Result
Data
Test Item Measurement Spec. Set| n AVE.(X) NAX. MIN. s X435 Judge
i (1661%%/'\?,'0’1 4794 | 505 | 465 | 0151 | 4341 |
v (0369) | (0.39) | (036) | (0012 | (0334)
N T K I R RV RV RS B
' : 4358 | 453 | 412 | 0170 | 3848
After 20 (0'1%/;;“' 0335) | (035 | (032) | (013) | (020 | ©
- (169153%/’&’:' 5466 | 574 | 516 | 0246 | 4728 |
) (0364) | (038) | (034) | (0.016) | (0315)
A . SN MIN | T T T e | woen | anes |
' : 503 | 516 | 490 | 0004 | 475
After 20th (O'ﬁg‘gm' (0336) | (034) | (033) | (0.008) | (0317) | ©
i éﬁ%‘é’,g 6104 | 646 | 561 | 0331 | 51 |
i (0359) | (0.38) | (033) | (0019) | (0301)
L . P7ONMIN. | 2 | [T
' : 5508 | 595 | 530 | 0289 | 4731
After 20th (0'1%/;;03' 0329) | (035 | (031) | ©o17) | (0278 | ©
- (204173’;‘\1%'0': 6700 | 69 | 647 | 0218 | 6046 |
i (0353) | (037) | (034) | (001) | (0318)
e R ioon i | T e e | o | om |
' : 6412 | 654 | 624 | oM8 | 6.058
B Group After 20th (0.1x (il;l{f)os. (0.337) (0.34) (0.33) (0.006) (0319) O
FPC Retention 2.73N MIN.
y 7728 | 813 | 746 | 0277 | 6897
Force(N) Initial (0.1x32l\1 Igljos. 0368) | (039) | (036) | (0.013) (0.328) O
L o | © |8 [ e
: : 6896 | 738 | 654 | 0387 | 5735
After 20th (O'LOZN#,F;OS' 0328) | (035) | (031) | (0018) | (0273 | ©
il (zoa%%/'\é','o"i 7834 | 814 | 766 | o | 728 |
o (0341) | (035 | (033) | (0008) | (0316)
2P g SRONMIN. | O | O [T e
' : 7354 | 771 | 717 | 0245 | 6619
After 20 (0'1%’§/Ff;°s' (0320) | (0.34) | (031) | (0ot) | (0288 | ©
- (gﬁgﬁ N 8894 | 916 | 871 | 0180 | 834 |
e (0356) | (037) | (035) | (0.007) | (0.334)
A RN | © |8 [
: : 8028 | 820 | 786 | 0478 | 7.4%
After 20th (0'1)(02';;?03' ©0321) | (033 | (031) | ©oor) | (0300 | ©
i (gm p 9765 | 1021 | 938 | 0345 | 8733 |
At (0362) | (0.38) | (035) | (0013) | (0323)
L o | | 8 [T
: : 8742 | 914 | 837 | 0342 | 7716
After 20th (0'1)(02“#505' 0324) | (034) | (031) | (0013) | (0288) | ©
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Table 2-5 Test Result
Data
Test Item Measurement Spec. Set| n AVE.(X) NMAX. MIN, S X35 Judge
i (357173%/";','0“; 10546 | 1078 | 1028 | 0198 | 9952 |
oo (0364) | (037) | (035) | (0.007) | (0.343)
S T T I R v s R v
' : 8802 | 897 | 868 | 0149 | 8355
Adter 20th (0'1%’3’;03' (0304) | (031) | (030) | (0.005) | (0288) | ©
i (40‘)133’;‘\1/";','0': 10628 | 1144 | 1017 | 0501 | 9125 | _
oy 0343) | (037) | (033) | (0016) | (0.204)
P SAONMIN. | 2 | O [ T e
' : 0776 | 1026 | 952 | 029 | 8906
After 20th (0'1%“1";;03' 0315) | (033) | (031) | (0.009) | (0287) | ©
i (‘(‘)ﬁgﬁ ;"F','(')“S' 1502 | 1168 | 1120 | 0200 | 10902 |
e (0349) | (035 | (034) | (0.006) | (0330)
S saonmin. | ° O T e | o | ares |
: : 0998 | 1034 | 932 | o400 | 8798
Adter 20th (0'1)(03%03' 0303) | (031) | (028 | (0012 | (0267 | ©
455N MIN.
y 724 | 1222 | 140 | 0334 | 10722
B Group Iniial (0-1%’503' (0335) | (035) | (033) | (0.010) | (0308) | ©
. 1T SRR R L0 N T R R S
FPC Retention 3.50N MIN.
1000 | 1127 | 1067 | 0221 | 10337
Force(N) After 20th (0.1%[;1@03. 0314) | (032 | (030) | (0.006) (0.295) O
i (408113’;‘\1/"?,'0': 12574 | 1347 | 1185 | 064 | 10672 |
i (0340) | (036) | (032) | (017) | (0288)
A TN | & | 8 [T
' : 1538 | 1179 | 130 | 01% | 10950
After 20th (0'1%%03' 0312 | 032 | (031) | ©0o05) | (0208) | ©
i (g?gﬁ ;"F','(')“S' 13634 | 1413 | 1325 | 0366 | 125% |
e (0350) | (0.36) | (034) | (0.009) | (0321)
N soonmin. | ° O T e | oms |t |
: : 12814 | 1329 | 1256 | 0324 | 11842
Aiter 20th (0'103%03' 032) | (034) | (032) | ©o08) | (0304 | ©
e (503133%%'0“; 14010 | 1476 | 1306 | 0649 | 12083 |
i 0342) | (036) | (032) | (0016) | (0.204)
L owa | S ST T T T T T
' : 12556 | 1346 | 1220 | 0365 | 11461
After 20th (0'13%;“' (0306) | (0.32) | (030) | (0.009) | (0.280) | ©
ey o 03NMIN. |5 (30| 1159 | 130 | 101 | 0091 | 086 | O
Confidential C gl |
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Test Item Measurement Spec. Set| N AVE.(X) NMAX. MIN. s X35 Judge
Initial 60mQ MAX. 23.713 | 29.96 | 19.01 3.557 34.384 | O
Tt I O A T D e
U vioaton | apesomo | O [1] 0178 | 37T | S8 | 16 | ST 1O
Contact After Shock MAX 0372 | 380 | -340 | 1649 | 5319 | O
Resistance
(mQ) Initial 60m Q MAX. 15.064 | 1893 | 11.02 | 2316 | 22012 | O
D Group N R I P R R 173 | 1441 | 5468 | o
“| vbraion | apeaomo | O\ M0 | 48T | TS | 14T ] S48 1O
Vibrati
s After Shock MAX. 1072 | 452 | 475 | 1426 | 5350 | O
In Vibration 1 No Discontinuity O
Discontinuity ~ [~===-="-"""7 ,G As)(zc. 10 | 10 f=mmmmmmmmmmmm s s
In Shock ' No Discontinuity O
Aft .
Vibr:trion No abnormality adversely No Abnormality O
Appearance Aft ------ affecting the performance| 10 | 10 [~-=================---m-mmomomooooo oo oo
Shoirk shall occur. No Abnormality O
A8 60mQ MAX. 23707 | 2098 | 19.05 | 3403 | 33916 | O
Initial
u -—Q ------ o 1) ettt it Ittt Sttt Hieiiieieiiiets Hieiele
Contact sHEREE AR=40m 0528 | 354 | 370 | 1656 | 549 | O
Resi After Test MAX.
esistance
E Group (mQ) #AA 60mQ MAX. 14.889 | 18.98 | 11.00 | 2225 | 21564 | O
Initial
Freting o 7 v B L R R B I R I
corrosion After Tost MAX. 1.287 4.64 -1.85 1.366 5.385 O
. o 11 sec . o
Discontinuity In Test MAX. 10110 No Discontinuity O
No abnormality adversely
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
Initial 60m Q MAX 23.939 | 29.95 | 19.01 3.441 34.262 | O
Ui AR‘4OQ """ B 165 === e
Contact After Test M_ AXm 0.212 3.72 -3.69 1.698 5.306 O
F Group Resistance -
(mQ) Initial 60m Q MAX. 14958 | 18.89 | 11.01 | 2365 | 22.053 | O
Thermal L frmmmmm e 5 [165F--------- e
Shock After Test AR 1285 | 456 | -168 | 1295 | 5170 | O
No abnormality adversely,
Appearance After Test |affecting the performance| 10 | 10 No Abnormality @)
shall occur.
XU : Upper Contact L : Lower Contact
Confidential C gd>q |
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Table 2-7 Test Result
Data
Test Item Measurement Spec. Set| N AVE.(X) NMAX. MIN. s X35 Judge
Initial 60mQ MAX. 23.763 | 29.95 | 19.01 3.549 34410 | O
RUprmmmmmmmmmegmee- Areaoma R R e e R R bbbt (eLEEEE LRt EEbt
Contact After Test M AXm 0.659 4.07 -3.73 1.718 5.813 O
G Group Resistance :
(mQ) Initial 60mQ MAX. 15.080 18.83 11.01 2.283 21929 | O
High Temp. T e 5 (1651 -------mmfpmm ool
Lite After Test AR 1030 | 445 | 193 | 1417 | 5281 | O
No abnormality adversely
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
Initial 60mQ MAX. 23.835 | 29.84 | 19.01 3.529 34422 | O
Uy AR‘ 40 Q """ OB (10 ] ettt ittt (eteiietietietel Heleieleieieieleietel Hieieieleieleietl el
Contact After Test VAX. 0590 | 446 | -272 | 1689 | 5657 | O
Resistance :
(mQ) Initial 60mQ MAX. 14.819 18.86 11.01 2.343 21848 | O
Lo AR' 4OQ """ T (15 ] ettt ittt (eteiietieiieiel Heteieleieleieleietel sttt el
After Test M AXm 1.327 4.71 -1.62 1.375 5.452 O
Initial No Abnormality O
Uj------1 5 160 ===
After Test No Abnormality O
H Group D.W.Voltage No Abnormality
High Temp. Initial No Abnormality @)
& High Hum. o R S e
energizing After Test No Abnormality O
Initial MIN. 5.0x105M Q O
U=y T L0 e
Insulation After Test MIN. 1.0x105MQ2 O
Resistance 100M Q MIN
MQ Initial MIN. 4.0x105M Q O
L1 5 160 ===
After Test MIN. 2.5x105MQ O
No abnormality adversely
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
XU : Upper Contact L : Lower Contact
Confidential C gd>q |
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Table 2-8 Test Result
Data
Test Item Measurement Spec. Set| N AVE.(X) NMAX. MIN. s X35 Judge
Initial 60mQ MAX. 23.815 | 29.98 19.01 3.637 34.726 | O
HYpmmmmmmmmm e Areaoma R ] e e R IERE Rl L EELEbt REE
Contact Atter Test —m 0.550 476 -3.65 1.774 5.872 O
. MAX.
Resistance
(mQ) Initial 60m Q MAX 15.024 19.00 11.13 2.349 22071 | O
o T e R ARe 40 5T O 0 ettt il Ittt St ielietel Hie it Hieiels
After Test e 1182 | 493 | 169 | 1426 | 5460 | O
MAX.
Initial No Abnormality O
U T L0 e
After Test No Abnormality O
J Group D.W.Voltage No Abnormality
High Temp. Initial No Abnormality O
& High Hum. o S L R
Life After Test No Abnormality O
Initial MIN. 5.0x10‘M Q O
Uij---1 5 160 ===
Insulation After Test MIN. 1.5x10*MQ O
Resistance 100M Q MIN
MQ) Initial MIN. 5.0x10‘M Q O
L1 5 160 ===
After Test MIN. 1.0x 10‘MQ O
No abnormality adversely,
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
Initial 60mQ MAX. 23.890 | 29.95 19.11 3.535 34495 | O
Ufmmmmmmmmmmgeooes AR- 4OQ """ T (10 ] ettt ettt (eteiietieiieiel Heteieleieieieleietel sttt el
Contact After Test IVI_ AXm 0.474 4.64 -3.69 1.817 5.925 O
K Group Resistance :
(mQ) Initial 60m Q MAX 14.985 18.93 11.14 2.242 217111 | O
Cold Temp. e 5 [165F - omm el
Lite After Test AR 1265 | 475 | 174 | 1413 | 5504 | O
No abnormality adversely
Appearance After Test |affecting the performance| 5 | 5 No Abnormality O
shall occur.
Initial 60m Q MAX. 23.680 | 29.97 19.03 3.533 34.279 | O
Uy AR‘ 40 Q """ B 165 ===
Contact Atter Test ,\i AXm 0.750 4.78 -3.51 1.673 5.769 O
LGr Resistance .
oup mQ) Iniial 60mQ MAX. 14918 | 19.00 | 1114 | 2400 | 22118 | O
Gas(H2S) L R T I e
After Test AR 1256 | 451 | 175 | 1473 | 5675 | O
No abnormality adversely,
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
XU : Upper Contact L : Lower Contact
Confidential C gd>q |
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Table 2-9 Test Result
Data
Test Item Measurement Spec. Set| N AVE.(X) NMAX. MIN. s X35 Judge
Initial 60mQ MAX. 23.770 | 29.84 | 19.02 3.579 34.507 | O
RUprmmmmmmmmmegmee- Areaoma R R e e R R bbbt (eLEEEE LRt EEbt
Contact After Test M AXm 0.535 448 -3.33 1.735 5.740 O
M Grou Resistance .
P (mQ) Initial 60mQ MAX. 14.972 18.95 11.03 2.249 21719 | O
DT S R B -~ 7Y~ A R PRI PR S SR
Gas (SO2) L : 5 1165
After Test AR 1155 | 451 | 161 | 1380 | 5205 | O
No abnormality adversely
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
Initial 60mQ MAX. 23.753 | 30.00 | 19.00 3.486 34211 | O
Uy AR‘4OQ """ OB (10 ] ettt ittt (eteiietietietel Heleieleieieieleietel Hieieieleieleietl el
Contact After Test ,\; Axm 0.508 4.78 -3.40 1.797 5.899 O
N Group Resistance :
(mQ) Initial 60m Q MAX 14.965 18.99 11.03 2.149 21412 | O
Salt Water S T T e s
Spray After Test AR 1278 | 471 | 145 | 1411 | 5511 | O
No abnormality adversely
Appearance After Test |affecting the performance| 10 | 10 No Abnormality O
shall occur.
P Group Tzlﬁ]rgx oy | O 3sec. MAX 5|5 MAX. 0.1sec. o
Solderability Appearance cIT Wetness : 95% MIN. | 5 | 5 95%MIN.was wet. O
Q Group Reflow twice
Soldering Heat — No Abnormality 515 No Abnormality O
Resistance Soldering iron
R Group -
0.3A/Contact v 55 No Problem. MAX.AT=10.6K O
Temp. rising )
XU : Upper Contact L : Lower Contact
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